
SERIAL NUMBER
31900001 – 31999999 

C319
31cc BRUSH CUTTER

PARTS CATALOG

  

©2019 ECHO, Incorporated. All Rights Reserved

ECHO, INCORPORATED
400 Oakwood Road

Lake Zurich, IL 60047, USA

1-800-673-1558

www.echo-latinamerica.com 99922205365 (TTI#995000748R)

9-17-21 (Rev:06)



2

SHINDAIWA 31cc BRUSH CUTTER - ITEM NUMBER-C319

1
2

2

4

5

6

7

9

8

10

11

12
21

14

15

1318

17
16 19

20

22

23

24

30

29

26

27

*25

28

SEE FIGURE B

SEE FIGURE C

32

3
31

FIGURE A



3

SHINDAIWA 31cc BRUSH CUTTER - ITEM NUMBER-C319

The model number will be found on a label attached to the front housing assembly. Always mention the model number and manufacturing 
number of your BRUSH CUTTER when requesting service or ordering repair parts.

KEY	 PART NUMBER		 DESCRIPTION............................................QTY

	 1	 YH415000120	 	 Screw (M5 x 11 mm,  
					     T25 Torx Pan Hd.).............................................. 1

	 2	 YH415000760	 	 Screw (M5 x 29.5 mm,  
					     T25 Torx Soc. Hd.)............................................. 2

	 3	 YH653000620	 	 Choke Label...................................................... 1

	 4	 YH466000270	 	 Handle Grip....................................................... 1

	 5	 YH470000460	 	 Hanger Assembly.............................................. 1

	 6	 YH415000580	 	 Screw (5/16-18 x 50 mm, Hex Hd.)................... 2

	 7	 YH452000270	 	 Clamp................................................................ 1

	 8	 YH470000450	 	 Handle Bar Assembly (See Figure C)................ 1

	 9	 YH452000370	 	 E-Ring................................................................ 2

	 10	 YH450000340	 	 Hex Nut (5/16-18)............................................... 2

	 11	 YH653000610	 	 Warning Icons Label.......................................... 1

	 12	 YH484000000	 	 Boom Assembly (Inc. Key No. 11)..................... 1

	 13	 YH602000100	 	 Gearbox Assembly 
					     (Inc. Key Nos. 18, 26 & 27)................................ 1

	 14	 YH411000020	 	 Screw w/Washers (#12-24 x 27.4 mm,  
					     T25 Torx Pan Hd.).............................................. 1

	 15	 YH452000280	 	 Clamp................................................................ 1

	 16	 YH415000560	 	 Screw (#10-24 x 5/8 in. Hex Hd.)...................... 1

	 17	 YH415000560	 	 Screw (1/4-20 x 1-1/4 in. Hex Hd.)..................... 1

PARTS LIST (FIGURE A)

KEY	 PART NUMBER		 DESCRIPTION............................................QTY

	 18	 YH456000000	 	 Stringhead Adaptor w/Flange (S.S.)................. 1

	 19	 YH479001120	 	 Grass Deflector................................................. 1

	 20	 YH479001290	 	 Brush Cutter Guard........................................... 1

	 21	 YH415000680	 	 Screw (#10-14 x 34 mm,  
					     T25 Torx Pan Hd.).............................................. 1

	 22	 78890-31000		  String Head Assembly...................................... 1

	 23	 YH450000310	 	 Flange Lock Nut (M10 x 1.25 mm,  
					     Left Hand).......................................................... 1

	 24	 YH451000160	 	 Special Washer (Large)..................................... 1

	 25	 *			   Optional Tri-Arc Blade....................................... 1

	 26	 YH451000170	 	 Flange Washer (Small)....................................... 1

	 27	 YH475000010	 	 Flange Washer Assembly  
					     (Internal Star)..................................................... 1

	 28	 YH750000000	 	 Shoulder Harness.............................................. 1

	 29	 YH477000010	 	 Spark Plug Wrench........................................... 1

	 30	 YH471000070	 	 Locking Pin........................................................ 1

	 31	 YH653000600	 	 Front Logo Label............................................... 1

	 32	 YH653000650	 	 Starter Assembly Label..................................... 1

		  NOT SHOWN		

		  99922205366	 Operator’s Manual

	

* Optional Item — May Be Purchased Locally
*** Standard Hardware Item — May Be Purchased Locally 



4

SHINDAIWA 31cc BRUSH CUTTER - ITEM NUMBER-C319

FIGURE B

3**

7 11

24

25
26

28

31

34

36
37

35**

43
32

33 29
30

27

4 6

12

1659
60

61

17

18

19

20

21

41***

44

45
4647 42

56**

57

38

22

23

39

4849

50

51

53
52

52

55

54

40

13
15

14

58

5

8

9

10

11

11

1

2



5

SHINDAIWA 31cc BRUSH CUTTER - ITEM NUMBER-C319

The model number will be found on a label attached to the front housing assembly. Always mention the model number and manufacturing 
number of your BRUSH CUTTER when requesting service or ordering repair parts.

KEY	 PART NUMBER		  DESCRIPTION...........................................QTY
	 1	 YH415000270	 	 Screw (M5 x 20 mm, T25 Torx Pan Hd.)...........3
	 2	 YH415000660	 	 Screw (M5 x 25 mm, T27 Torx Pan Hd.)...........1
	 3	 **			   Cable Tie...........................................................1
	 4	 YH452000300	 	 Front Clutch Housing Top Clamper..................1
	 5	 YH452000310	 	 Front Clutch Housing Lower Clamper..............1
	 6	 YH468000920	 	 Rubber Grasper................................................1
	 7	 YH452000290	 	 Throttle Cable Retaining Clip...........................1
	 8	 YH479001090	 	 Front Clutch Housing w/Drum Assembly  
					     (Inc. Key Nos. 4-7 and 9-11)..............................1
	 9	 YH479001280	 	 Baffler Plate......................................................1
	 10	 YH468000890	 	 Front Clutch Housing Plug...............................1
	 11	 YH415000650	 	 Shoulder Screw (M4 x 14.5 mm,  
					     T25 Torx Pan Hd.).............................................7
	 12	 YH479001260	 	 Muffler Cover....................................................1
	 13	 YH435000450	 	 Bolt (M6 x 1 mm)...............................................2
	 14	 YH451000290	 	 Washer..............................................................2
	 15	 YH451000220	 	 Lock Washer.....................................................2
	 16	 YH460000140	 	 Muffler Assembly..............................................1
	 17	 YH468000990	 **	 Muffler Gasket..................................................1
	 18	 YH479001470	 	 Spark Plug Boot Protector................................1
	 19	 YH415000370	 	 Cap Screw (M5 x 20 mm,  
					     T25 Torx Soc. Hd.)............................................1
	 20	 YH479001060	 	 Top Housing w/Front Logo Label.....................1
	 21	 YH468000880	 	 Top Bushing......................................................1
	 22	 YH415000330	 	 Screw (M5 x 16 mm,  
					     T25 Torx Recess Pan Hd.)................................4
	 23	 YH463000160	 	 Starter Assembly w/Starter Assy. Label..........1
	 24	 YH470000660	 	 Carburetor Cover Knob....................................1
	 25	 YH479001270	 	 Air Box Cover with Knob..................................1
	 26	 YH465000160	 	 Air Filter Element...............................................1
	 27	 YH415000300	 	 Screw (M5 x 60 mm, T25 Torx Soc. Hd.)..........2
	 28	 YH479001070	 	 Airbox Base w/Choke Label.............................1
	 29	 YH415000380	 	 Screw (10-14 x 16 mm, T25 Torx Pan Hd.)........1
	 30	 YH451000150	 	 Retaining Washer..............................................1
	 31	 YH459000180	 	 Carburetor Assembly........................................1
	 32	 YH468001090	 **	 Carburetor Gasket............................................1
	 33	 YH415000280	 	 Screw (M5, Hex Pan Hd.)..................................2

PARTS LIST (FIGURE B)

KEY	 PART NUMBER	 DESCRIPTION....................................................QTY
	 34	 YH468000860	 Heat Dam...................................................................1
	 35	 YH468001060  **	 Heat Dam to Cylinder Gasket....................................1
	 36	 YH455000090	 Fuel Tank w/Cap Assembly  
				    (Inc. Key Nos. 11 and 37)...........................................1
	 37	 YH468000830	 Fuel Cap with Retainer Assembly..............................1
	 38	 YH415000250	 Screw (M5 x 22 mm, T25 Torx Soc. Hd.)...................4
	 39	 YH463000140	 Starter Pawl and Pulley Assembly.............................1
	 40	 YH451000180	 Washer	 .....................................................................1
	 41	 YH461000210	 ***Spark Plug (RCJ6Y)...............................................1
	 42	 YH458000500	 Short Block................................................................1
	 43	 YH461000010	 Woodruff Key.............................................................1
	 44	 YH461000160	 Ignition Module Assembly.........................................1
	 45	 YH451000280	 Washer	 .....................................................................2
	 46 	 YH475000030	 Spacer	 .....................................................................2
	 47	 YH415000320	 Screw (M4 x 22 mm, , T25 Torx Soc. Hd.)..................2
	 48	 YH461000200	 Flywheel	.....................................................................1
	 49	 YH450000010	 Rotor Nut....................................................................1
	 50	 YH451000250	 Washer	 .....................................................................2
	 51	 YH480000030	 Clutch Assembly........................................................1
	 52	 YH451000270	 Curved Washer..........................................................2
	 53	 YH480000070	 Clutch Screw..............................................................2
	 54	 YH301000080	 Lead Wire (Black).......................................................1
	 55	 YH301000070	 Lead Wire (Red)..........................................................1
	 56	 YH468001050	 **Cylinder Gasket.......................................................1
	 57	 YH458000480	 Cylinder	1
	 58	 YH415000770	 Screw (M6 x 6 mm, T20 Torx Pan Hd.)......................3
	 59	 YH460000180	 Outlet Plate.................................................................1
	 60	 YH460000190	 Inner Plate..................................................................1
	 61	 YH460000200	 Spark Arrestor Screen...............................................1

		  NOT SHOWN		
		  YH459000260	 Gasket & Diaphragm Kit..............................................
		  YH459000280	 Carburetor Mixture Screw Kit......................................
		  YH459000300	 Carburetor Idle Adjust Screw Kit.................................
		  YH458000620	 Piston Kit......................................................................
	 	 YH458000640	 Cylinder w/Cylinder Gasket.........................................
		  YH458000660	 Crankshaft Seals Assembly Kit...................................

** Non-Reuseable Parts
*** Standard Hardware Item – May Be Purchased Locally



6

SHINDAIWA 31cc BRUSH CUTTER - ITEM NUMBER-C319

1
2

3

4

5
6 7

8

9

11

12

13

14

10

FIGURE C



7

SHINDAIWA 31cc BRUSH CUTTER - ITEM NUMBER-C319

The model number will be found on a label attached to the front housing assembly. Always mention the model number and manufacturing 
number of your BRUSH CUTTER when requesting service or ordering repair parts.

	 KEY		 PART NUMBER	 DESCRIPTION	 QTY

	 1		 YH601000100	 Throttle Cable and Lead Wire Assembly...............................................................................................................1

	 2		 YH321000140	 Switch....................................................................................................................................................................1

	 3		 YH479001190	 Trigger Handle Cover (Left)....................................................................................................................................1

	 4		 YH450000320	 Lock Nut (10-24)....................................................................................................................................................1

	 5		 YH476000100	 Torsion Spring........................................................................................................................................................1

	 6		 YH470000590	 Trigger....................................................................................................................................................................1

	 7		 YH476000110	 Compression Spring..............................................................................................................................................1

	 8		 YH470000580	 Throttle Button (Half)..............................................................................................................................................1

	 9		 YH470000570	 Lockout Lever........................................................................................................................................................1

	 10		 YH479001200	 Trigger Handle Cover (Right)..................................................................................................................................1

	 11		 YH415000440	 Screw (#8-16 x 1 in., T25 Torx Pan‑ Hd.)...............................................................................................................3

	 12		 YH415000600	 Screw (#10-24 x 1-1/4 in., T25 Torx Pan Hd.)........................................................................................................1

	 13		 YH466000260	 Handle Grip............................................................................................................................................................1

	 14		 YH466000280	 Handle Bar.............................................................................................................................................................1

PARTS LIST (FIGURE C)


